

Test Report



No: 220298232

Verification Website: www.gtcc.net.cn

Verification Code: OBST-8701-24

Scan to download



Issue Date: 2022-10-12

Applicant: SHANGHAI SHUOTE NONWOVENS CO., LTD
Address: NO. 8399, TINGFENG ROAD, FENGJING INDUSTRIAL PARK, JINSHAN DISTRICT, SHANGHAI CHINA

Information confirmed by applicant:

100%Polyester fiber fill

Quantity: 1 piece

Colour: White

Model: XK-3G

Weight: 200g

Manufacturer: SHANGHAI SHUOTE NONWOVENS CO., LTD

Basis of judgement:

Date Received/Date Test Started: 2022-10-08

Conclusion:

Thermal insulation properties

Note: "M"-Meet the standard's requirement "F"-Fail to meet the standard's requirement
"—" -No comment

Remark:

This report is the english translation version of the report 220298231.

All the tested items are tested under the standard condition (except for indication).

Copies of the report are valid only re-stamped.

The experiment was carried out at No. 1, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P. R. China.

Approved By:

HongMin Lai Engineer

Hongmin Lai



Test Report

No: 220298232



Test Report

No: 220298232

Thermal insulation properties

(GB/T 35762-2017)

Clo(clo) 2.81

Thermal resistance($K \cdot m^2 / W$) 0.436

— End of Report —

